

# EFNS guideline on the treatment of tension-type headache – Report of an EFNS task force

L. Bendtsen<sup>a</sup>, S. Evers<sup>b</sup>, M. Linde<sup>c</sup>, D. D. Mitsikostas<sup>d</sup>, G. Sandrini<sup>e</sup> and J. Schoenen<sup>f</sup>

<sup>a</sup>Department of Neurology, Danish Headache Centre, Glostrup Hospital, University of Copenhagen, Copenhagen, Denmark; <sup>b</sup>Department of Neurology, University of Münster, Münster, Germany; <sup>c</sup>Institute of Neuroscience and Physiology, The Sahlgrenska Academy, University of Gothenburg, Sweden and Norwegian National Headache Centre, St. Olavs Hospital, Trondheim Norway and Department of Neuroscience, Norwegian University of Science and Technology, Trondheim, Norway; <sup>d</sup>Department of Neurology, Headache Clinic, Athens Naval Hospital, Athens, Greece; <sup>e</sup>University Centre for Adaptive Disorders and Headache, IRCCS C. Mondino Institute of Neurology Foundation, University of Pavia, Pavia Italy; and <sup>f</sup>Department of Neurology, Headache Research Unit, University of Liège, Liège, Belgium

## Keywords:

antidepressants, guideline, prophylaxis, tension-type headache, treatment

Received 9 February 2010

Accepted 26 March 2010

**Background:** Tension-type headache (TTH) is the most prevalent headache type and is causing a high degree of disability. Treatment of frequent TTH is often difficult.

**Objectives:** To give evidence-based or expert recommendations for the different treatment procedures in TTH based on a literature search and the consensus of an expert panel.

**Methods:** All available medical reference systems were screened for the range of clinical studies on TTH. The findings in these studies were evaluated according to the recommendations of the EFNS resulting in level A, B or C recommendations and good practice points.

**Recommendations:** Non-drug management should always be considered although the scientific basis is limited. Information, reassurance and identification of trigger factors may be rewarding. Electromyography (EMG) biofeedback has a documented effect in TTH, whilst cognitive-behavioural therapy and relaxation training most likely are effective. Physical therapy and acupuncture may be valuable options for patients with frequent TTH, but there is no robust scientific evidence for efficacy. Simple analgesics and non-steroidal anti-inflammatory drugs are recommended for the treatment of episodic TTH. Combination analgesics containing caffeine are drugs of second choice. Triptans, muscle relaxants and opioids should not be used. It is crucial to avoid frequent and excessive use of analgesics to prevent the development of medication-overuse headache. The tricyclic antidepressant amitriptyline is drug of first choice for the prophylactic treatment of chronic TTH. Mirtazapine and venlafaxine are drugs of second choice. The efficacy of the prophylactic drugs is often limited, and treatment may be hampered by side effects.

## Objectives

These guidelines aim to give evidence-based recommendations for the acute and prophylactic drug treatment of TTH. In addition, the guidelines aim to provide a short overview on non-drug treatment of TTH based on the best performed controlled trials, reviews and

meta-analyses, whilst the vast amount of uncontrolled reports of non-drug treatment will not be considered. A brief clinical description of the headache disorders is included. The definitions follow the diagnostic criteria of the International Headache Society (IHS) [1].

## Background

Tension-type headache is classified into three subtypes according to headache frequency: infrequent episodic TTH (<1 day of headache per month), frequent episodic TTH (1–14 days of headache per month) and chronic TTH (≥15 days per month) [1] (Table 1). This division may seem artificial but has proved to be highly relevant for several reasons. First impact on quality of life differs considerably between the subtypes. A person

Correspondence: L. Bendtsen, Chairperson, Department of Neurology, Danish Headache Centre, Glostrup Hospital, University of Copenhagen, DK-2600 Glostrup, Copenhagen, Denmark (tel.: +45 432 32062; fax +45 4323 3839; e-mail: larben01@glo.regionh.dk).

This is a Continuing Medical Education article, and can be found with corresponding questions on the Internet at <http://www.efns.org/EFNS-Continuing-Medical-Education-online.301.0.html>. Certificates for correctly answering the questions will be issued by the EFNS.

**Table 1** Diagnostic criteria of tension-type headache of the IHS classification [1]

---

2.1 Infrequent episodic tension-type headache
A. At least 10 episodes occurring on < 1 day per month on average (< 12 days per year) and fulfilling criteria B–D
B. Headache lasting from 30 min to 7 days
C. Headache has at least two of the following characteristics:
1. Bilateral location
2. Pressing/tightening (non-pulsating) quality
3. Mild or moderate pain intensity
4. Not aggravated by routine physical activity such as walking or climbing stairs
D. Both of the following:
1. No nausea or vomiting (anorexia may occur)
2. No more than one of photophobia or phonophobia
E. Not attributed to another disorder
2.2 Frequent episodic tension-type headache
As 2.1 except for:
A. At least 10 episodes occurring on $\geq 1$ but < 15 days per month for at least 3 months ( $\geq 12$ and < 180 days per year) and fulfilling criteria B–D
2.3 Chronic tension-type headache
As 2.1 except for:
A. Headache occurring on $\geq 15$ days per month on average for > 3 months ( $\geq 180$ days per year) and fulfilling criteria B–D
B. Headache lasts hours or may be continuous
D. Both of the following:
1. No more than one of photophobia, phonophobia or mild nausea
2. Neither moderate or severe nausea or vomiting

---

having headache every day from the time of waking, persisting until bedtime, month in and month out, is disabled. At the other extreme, a mild headache once every other month has very little impact on health or functional ability and needs little if any medical attention. Second, the pathophysiological mechanisms may differ significantly between the subtypes; peripheral mechanisms are probably more important in episodic TTH, whereas central pain mechanisms are pivotal in chronic TTH [2]. Third, treatment differs between the subtypes, with symptomatic and prophylactic treatments being more appropriate for episodic and chronic TTH, respectively. Therefore, a precise diagnosis is mandatory and should be established by means of a headache diary [3] completed for at least 4 weeks.

The recommendations in this article are based on the scientific evidence from clinical trials and on the expert consensus by the respective task force of the EFNS. The legal aspects of drug prescription and drug availability in the different European countries will not be considered. The definitions of the recommendation levels follow the EFNS criteria [4]. Briefly, a level A rating (established as effective, ineffective or harmful) requires at least one convincing class I study or at least two consistent convincing class II studies. A level B rating (probably effective, ineffective or harmful) requires at least one convincing class II study or overwhelming

class III evidence, whilst a level C rating (possibly effective, ineffective or harmful) requires at least two convincing class III studies [4].

In general, non-pharmacological management should always be considered in TTH [5]. When it comes to pharmacological management, the general rule is that patients with episodic TTH [1] are treated with symptomatic (acute) drugs, whilst prophylactic drugs should be considered in patients with very frequent episodic TTH and in patients with chronic TTH [1]. Analgesics are often ineffective in patients with chronic TTH. Furthermore, their frequent use produces risk of toxicity (e.g. kidney and liver problems) as well as of medication-overuse headache [6].

### Search strategy

A literature search was performed using the reference databases MedLine, Science Citation Index and the Cochrane Library; the key word used were 'tension-type headache' (last search October 2009). In addition, a review book [7] and treatment recommendations from the British Association for the Study of Headache [8] were considered. Trials published in English and conducted amongst adult patients (aged 18 and older) with reasonable criteria designed to distinguish TTH from migraine were considered. For drug treatments, randomized placebo-controlled trials and trials comparing different treatments were considered. For non-drug treatments, controlled trials were considered.

### Method for reaching consensus

All authors performed an independent literature search. The first draft of the manuscript was written by the chairman of the task force. All other members of the task force read the first draft and discussed changes by email. Three more drafts were then written by the chairman and each time discussed by email. All recommendations had to be agreed to by all members of the task force unanimously. The background of the research strategy and of reaching consensus and the definitions of the recommendation levels used in this article have been described in the EFNS recommendations [4].

### Epidemiology

The lifetime prevalence of TTH was as high as 78% in a population-based study in Denmark, but the majority had episodic infrequent TTH (1 day a month or less) without specific need of medical attention [9]. Nevertheless, 24–37% had TTH several times a month, 10% had it weekly and 2–3% of the population had chronic TTH usually lasting for the greater part of a lifetime [9,10].

The female:male ratio of TTH is 5:4 indicating that, unlike migraine, women are only slightly more affected than men [11,12]. The average age of onset of TTH is higher than that in migraine, namely 25–30 years in cross-sectional epidemiological studies [10]. The prevalence peaks between the age of 30 to 39 and decreases slightly with age. Poor self-rated health, inability to relax after work and sleeping few hours per night have been reported as risk factors for developing TTH [13].

A recent review of the global prevalence and burden of headaches [11] showed that the disability of TTH as a burden of society was greater than that of migraine, which indicates that the overall cost of TTH is greater than that of migraine. Two Danish studies have shown that the number of workdays missed in the population was three times higher for TTH than for migraine [10,14], and a US study has also found that absenteeism because of TTH is considerable [15]. The burden is particularly high for the minority who have substantial and complicating co-morbidities [16].

### Clinical aspects

TTH is characterized by a bilateral, pressing tightening pain of mild to moderate intensity, occurring either in short episodes of variable duration (episodic forms) or continuously (chronic form). The headache is not associated with the typical migraine features as vomiting, severe photophobia and phonophobia. In the chronic form, only one of the latter two accompanying symptoms or mild nausea is accepted [1] (Table 1). Because of lack of accompanying symptoms and the relatively milder pain intensity, patients are rarely severely incapacitated by their pain. TTH is the most featureless of the primary headaches, and because many secondary headaches may mimic TTH, a diagnosis of TTH requires exclusion of other organic disorders.

### Diagnosis

The diagnosis of TTH is based on the typical patient's history and a normal neurological examination. A correct diagnosis should be assured by means of a headache diary [3] recorded over at least 4 weeks. The diagnostic problem most often encountered is to discriminate between TTH and mild migraine. If the headache is strictly unilateral, the debated entity cervicogenic headache should be considered [17]. The diary may also reveal triggers and medication overuse, and it will establish the baseline against which to measure the efficacy of treatments. Identification of a high intake of analgesics is essential because medication overuse requires specific treatment [6]. Paraclinical investigations, in particular brain imaging, is necessary if

secondary headache is suspected (e.g. the headache characteristics are untypical), if the course of headache attacks changes or if persistent neurological or psychopathological abnormalities are present. Significant co-morbidity, e.g. anxiety or depression, should be identified and treated concomitantly. Poor compliance with prophylactic treatment may be a problem in chronic TTH as it is in migraine [18]. It should be explained to the patient that frequent TTH only seldom can be cured, but that a meaningful improvement often can be obtained with the combination of drug and non-drug treatments.

### Acute drug treatment of TTH

Acute drug therapy refers to the treatment of individual attacks of headache in patients with episodic and chronic TTH. Most headaches in patients with episodic TTH are mild to moderate, and the patients often can self-manage using simple analgesics (paracetamol or aspirin) or non-steroidal anti-inflammatory drugs (NSAIDs). The efficacy of the simple analgesics tends to decrease with increasing frequency of the headaches. In patients with chronic TTH, the headaches are often associated with stress, anxiety and depression, and simple analgesics are usually ineffective and should be used with caution because of the risk of medication-overuse headache at a regular intake of simple analgesics above 14 days a month or triptans or combination analgesics above 9 days a month [19]. Other interventions such as non-drug treatments and prophylactic pharmacotherapy should be considered.

The effect of acute drugs in TTH has been examined in many studies, and these have used many different methods for the measurement of efficacy. The guidelines for drug trials in TTH from the International Headache Society recommend pain-free after 2 h as the primary efficacy measure [20]. This has been used in some studies whilst many studies have used other efficacy measures such as pain intensity difference, time to meaningful relief. This makes comparison of results between studies difficult.

### Simple analgesics and NSAIDs

Paracetamol 1000 mg was significantly more effective than placebo in most [21–27] but not all [28,29] trials, whilst three trials found no significant effect of paracetamol 500 mg to 650 mg compared with placebo [21,28,30].

Aspirin has consistently been reported more effective than placebo in doses of 1000 mg [21,31,32], 500 mg to 650 mg [21,32–34] and 250 mg [32]. One study found no difference in efficacy between solid and effervescent aspirin [34].

Ibuprofen 800 mg [33], 400 mg [24,25,33,35,36] and 200 mg [37] are more effective than placebo, as are

ketoprofen 50 mg [28,37], 25 mg [27,29,37] and 12.5 mg [29]. One study could not demonstrate a significant effect of ketoprofen 25 mg possibly because of a low number of patients [28]. Diclofenac 25 mg and 12.5 mg have been reported effective [35], whilst there are no trials of the higher doses of 50–100 mg proved effective in migraine. Naproxen 375 mg [26] and 550 mg [30,38] and metamizole 500 and 1000 mg [31] have also been demonstrated effective. The latter drug is not available in many countries, because it carries a minimal (if at all) risk of causing agranulocytosis. Treatment with intramuscular injection of ketorolac 60 mg in an emergency department has been reported effective [39].

#### Optimal dose

There are only few studies investigating the ideal dose for drugs used for the acute treatment of TTH. One study demonstrated a significant dose–response relationship of aspirin with 1000 mg being superior to 500 and 500 mg being superior to 250 mg [32]. Ketoprofen 25 mg tended to be more effective than 12.5 mg [29], whilst another study found very similar effects of ketoprofen 25 and 50 mg [37]. Paracetamol 1000 mg seems to be superior to 500 mg, as only the former dose has been demonstrated effective. In lack of evidence, the most effective dose of a drug well tolerated by a patient should be chosen. Suggested doses are presented in Table 2.

#### Comparison of simple analgesics

Five studies reported NSAIDs to be significantly more effective than paracetamol [24,25,28–30], whilst three studies could not demonstrate a difference [21,26,27]. Five studies have compared efficacy of different NSAIDs, and it has not been possible to clearly demonstrate the superiority of any particular drug [31,33,35,37,40].

#### Adverse events

A thorough review of the acute drug treatment of TTH could not detect any difference in adverse events

between paracetamol and NSAIDs or between these drugs and placebo [41]. However, it is well known that NSAIDs have more gastro-intestinal side effects than paracetamol, whilst the use of large amounts of paracetamol may cause liver injury. Amongst the NSAIDs, ibuprofen seems to have the most favourable side effect profile [41].

#### Combination analgesics

The efficacy of simple analgesics and NSAIDs is increased by combination with caffeine 64–200 mg [22,23,42–45]. There are no comparative studies examining the efficacy of combination with codeine. It is clinically well known that caffeine withdrawal can cause headache and chronic daily headache has been reported to be associated with use of over-the-counter caffeine combination products [46]. Therefore, it is probable that combinations of simple analgesics or NSAIDs with caffeine are more likely to induce MOH than simple analgesics or NSAIDs alone. Until otherwise proven, we therefore recommend that simple analgesics or NSAIDs are drugs of first choice and that combinations of one of these drugs with caffeine are drugs of second choice for the acute treatment of TTH. Combinations of simple analgesics with codeine or barbiturates should not be used, because use of the latter drugs increases the risk of developing medication-overuse headache [46].

#### Triptans, muscle relaxants and opioids

Triptans have been reported effective for the treatment of interval headaches [47], which were most likely mild migraines [48], in patients with migraine. Triptans most likely do not have a clinically relevant effect in patients with TTH [49,50] and cannot be recommended. Muscle relaxants have not been demonstrated effective in episodic TTH [51]. Use of opioids increases the risk of developing medication-overuse headache [46]. Opioids are not recommended for the treatment of TTH.

**Table 2** Recommended drugs for acute therapy of tension-type headache

Substance	Dose	Level of recommendation	Comment
Ibuprofen	200–800 mg	A	Gastrointestinal side effects, risk of bleeding
Ketoprofen	25 mg	A	Side effects as for ibuprofen
Aspirin	500–1000 mg	A	Side effects as for ibuprofen
Naproxen	375–550 mg	A	Side effects as for ibuprofen
Diclofenac	12.5–100 mg	A	Side effects as for ibuprofen, only doses of 12.5–25 mg tested in TTH
Paracetamol	1000 mg (oral)	A	Less risk of gastrointestinal side effects compared with NSAIDs
Caffeine comb.	65–200 mg	B	See below <sup>a</sup>

The level of recommendation considers side effects and consistency of the studies. There is sparse evidence for optimal doses. The most effective dose of a drug well tolerated by a patient should be chosen; NSAID, non-steroidal anti-inflammatory drugs; TTH, tension-type headache;

<sup>a</sup>Combination with caffeine 65–200 mg increases the efficacy of ibuprofen [43] and paracetamol [23,42], but possibly also the risk for developing medication-overuse headache [46,53]. Level of recommendation of combination drugs containing caffeine is therefore B.

## Conclusions

Simple analgesics and NSAIDs are the mainstays in the acute therapy of TTH (Table 2). Paracetamol 1000 mg is probably less effective than the NSAIDs but has a better gastric side effect profile [52]. Ibuprofen 400 mg may be recommended as drug of choice amongst the NSAIDs because of a favourable gastrointestinal side effect profile compared with other NSAIDs [52]. Combination analgesics containing caffeine are more effective than simple analgesics or NSAIDs alone but are regarded by some experts [53] to more likely induce medication-overuse headache. Physicians should be aware of the risk of developing medication-overuse headache as a result of frequent and excessive use of all types of analgesics in acute therapy [6]. Triptans, muscle relaxants and opioids do not play a role in the treatment of TTH.

Although simple analgesics and NSAIDs are effective in episodic TTH, the degree of efficacy has to be put in perspective. For example, the proportion of patients that were pain-free 2 h after treatment with paracetamol 1000 mg, naproxen 375 mg and placebo were 37%, 32% and 26%, respectively [26]. The corresponding rates for paracetamol 1000 mg, ketoprofen 25 mg and placebo were 22%, 28% and 16% in another study with 61%, 70% and 36% of subjects reporting worthwhile effect, respectively [27]. Thus, efficacy is modest, and there is clearly room for better acute treatment of episodic TTH.

## Recommendations

Simple analgesics and non-steroidal anti-inflammatory drugs are recommended for the treatment of episodic TTH. Combination analgesics containing caffeine are drugs of second choice. It is crucial to avoid frequent and excessive use of analgesics to prevent the development of medication-overuse headache.

## Prophylactic drug treatment of TTH

Prophylactic pharmacotherapy should be considered in patients with chronic TTH, and it can be considered in patients with very frequent episodic TTH. Co-morbid disorders, e.g. overweight or depression, should be taken into account. For many years, the tricyclic antidepressant amitriptyline has been used. More lately other antidepressants, NSAIDs, muscle relaxants, anticonvulsants and botulinum toxin have been tested in chronic TTH. The effect of prophylactic drugs in TTH has been examined in surprisingly few placebo-controlled studies, which have used different methods for the measurement of efficacy. The guidelines for drug trials in TTH from the International Headache Society recommend days with TTH or area-under-the-headache

curve (AUC) to be used as primary efficacy measure [20]. These parameters have been used in some studies, whilst other studies have used other efficacy measures such as pain reduction from baseline, headache intensity. This makes comparison of results between studies difficult.

## Amitriptyline

Lance and Curran [54] reported amitriptyline 10–25 mg three times daily to be effective, whilst Diamond and Baltes [55] found amitriptyline 10 mg/day but not 60 mg/day to be effective. Amitriptyline 75 mg/day was reported to reduce headache duration in the last week of a 6-week study [56], whilst no difference in effect size between amitriptyline 50–75 mg/day or amitriptylinoxide 60–90 mg/day and placebo was found in one study [57]. However, also the frequencies of side effects were similar on amitriptyline and placebo in the latter study. The inability to detect the well-known side effects of amitriptyline suggests insensitivity of the trial for reasons which remain obscure. Bendtsen *et al.* [58] found that amitriptyline 75 mg daily reduced the area-under-the-headache curve (calculated as headache duration times headache intensity) by 30% compared with placebo, which was highly significant. Holroyd and colleagues [59] treated patients with antidepressants (83% took amitriptyline median dose 75 mg daily and 17% took nortriptyline median dose 50 mg daily) and compared this with stress management therapy and with a combination of stress management and antidepressant treatment. After 6 months, all three treatments reduced headache index with approximately 30% more than placebo, which was highly significant.

## Other antidepressants

The tricyclic antidepressant clomipramine 75–150 mg daily [60] and the tetracyclic antidepressants maprotiline 75 mg daily [61] and mianserin 30–60 mg daily [60] have been reported more effective than placebo. Interestingly, some of the newer more selective antidepressants with action on serotonin and noradrenaline seem to be as effective as amitriptyline with the advantage that they are tolerated in doses needed for the treatment of a concomitant depression. Thus, the noradrenergic and specific serotonergic antidepressant mirtazapine 30 mg/day reduced headache index by 34% more than placebo in difficult to treat patients without depression including patients who had not responded to amitriptyline [62]. The efficacy of mirtazapine was comparable to that of amitriptyline reported by the same group [58]. A systematic review concluded that the two treatments may be equally effective for the treatment of chronic TTH [63]. The serotonin and noradrenaline reuptake inhibitor venlafaxine 150 mg/day [64] reduced headache days

from 15 to 12 per month in a mixed group of patients with either frequent episodic or chronic TTH. Low-dose mirtazapine 4.5 mg/day alone or in combination with ibuprofen 400 mg/day was not effective in chronic TTH. The selective serotonin reuptake inhibitors (SSRIs), citalopram [58] and sertraline [65], have not been found more effective than placebo. SSRI's have been compared with other antidepressants in six studies. These studies were reviewed in a Cochrane analysis that concluded that SSRI's are less efficacious than tricyclic antidepressants for the treatment of chronic TTH [66].

### Miscellaneous agents

There have been conflicting results for treatment with the muscle relaxant tizanidine [61,67], whilst the NMDA-antagonist memantine was not effective [68]. Botulinum toxin has been extensively studied [69–79]. It was concluded in a systematic review that botulinum toxin is likely to be ineffective or harmful for the treatment of chronic TTH [63]. The prophylactic effect of daily intake of simple analgesics has not been studied in trials that had this as the primary efficacy parameter, but explanatory analyses indicated that ibuprofen 400 mg/day was not effective in one study [80]. On the contrary, ibuprofen increased headache compared with placebo indicating a possible early onset of medication-overuse headache [80]. Topiramate [81] and buspirone [82] have been reported effective in open-label studies.

### Conclusions

Amitriptyline has a clinically relevant prophylactic effect in patients with chronic TTH and should be drug of first choice (Table 3). Mirtazapine or venlafaxine are probably effective, whilst the older tricyclic and tetracyclic antidepressants, clomipramine, maprotiline and mianserin, may be effective. A recent systematic review [63] concluded that amitriptyline and mirtazapine are the only forms of treatment that can be considered proven beneficial for the treatment of chronic TTH. However, the last search was performed in 2007 before publication of the study on venlafaxine [64].

Amitriptyline should be started at low dosages (10–25 mg/day) and titrated by 10–25 mg weekly until the patient has either good therapeutic effect or side effects are encountered. It is important that patients are informed that this is an antidepressant agent but has an independent action on pain. The maintenance dose is usually 30–75 mg daily administered 1–2 h before bedtime to help to circumvent any sedative adverse effects. The effect is not related to the presence of depression [58]. A significant effect of amitriptyline may be observed already in the first week on the therapeutic

**Table 3** Recommended drugs for prophylactic therapy of tension-type headache

Substance	Daily dose	Level of recommendation
Drug of first choice		
Amitriptyline	30–75 mg	A
Drugs of second choice		
Mirtazapine	30 mg	B
Venlafaxine	150 mg	B
Drugs of third choice		
Clomipramine	75–150 mg	B
Maprotiline	75 mg	B
Mianserin	30–60 mg	B

The level of recommendation considers side effects and number and quality of the studies.

dose [58]. Therefore, it is advisable to change to other prophylactic therapy, if the patient does not respond after 4 weeks on maintenance dose. The side effects of amitriptyline include dry mouth, drowsiness, dizziness, constipation and weight gain. Mirtazapine, of which the major side effects are drowsiness and weight gain, or venlafaxine, of which the major side effects are vomiting, nausea, dizziness and loss of libido, should be considered if amitriptyline is not effective or not tolerated. Discontinuation should be attempted every 6–12 months. The physician should keep in mind that the efficacy of preventive drug therapy in TTH is often modest and that the efficacy should outweigh the side effects.

### Recommendations

Amitriptyline is drug of first choice for the prophylactic treatment of chronic TTH. Mirtazapine and venlafaxine are drugs of second choice.

### Non-pharmacologic treatment of TTH

#### Information, reassurance and identification of trigger factors

Non-drug management should be considered for all patients with TTH and is widely used. However, the scientific evidence for efficacy of most treatment modalities is sparse [83–86]. The very fact that the physician takes the problem serious may have a therapeutic effect, particularly if the patient is concerned about serious disease, e.g. brain tumour, and can be reassured by thorough examination. Identification of trigger factors should be performed, as coping with triggers may be of value [87]. The most frequently reported triggers for TTH are stress (mental or physical), irregular or inappropriate meals, high intake or withdrawal of coffee and other caffeine containing

**Table 4** Non-pharmacological treatments for tension of tension-type headache

Treatment	Level of recommendation
Psycho-behavioural treatments	
EMG biofeedback	A
Cognitive-behavioural therapy	C
Relaxation training	C
Physical therapy	C
Acupuncture	C

The level of recommendation considers number and quality of the studies.

drinks, dehydration, sleep disorders, too much or too little sleep, reduced or inappropriate physical exercise, psycho-behavioural problems as well as variations during the female menstrual cycle and hormonal substitution [88–90]. It has been demonstrated that stress induces more headache in patients with chronic TTH than in healthy controls probably through hyperalgesic effects on already sensitized pain pathways [91].

Information about the nature of the disease is important. It can be explained that muscle pain can lead to a disturbance of the brain's pain-modulating mechanisms [2,92,93], so that normally innocuous stimuli are perceived as painful, with secondary perpetuation of muscle pain and risk of anxiety and depression. The prognosis in the longer run was found to be favourable in a population-based 12-year epidemiological follow-up study, because approximately half of all individuals with frequent or chronic TTH had remission of their headaches [13]. It is not known whether the same is true for individuals who seek medical consultation.

### Psycho-behavioural treatments

A large number of psycho-behavioural treatment strategies have been used to treat chronic TTH. EMG biofeedback, cognitive-behavioural therapy and relaxation training have been investigated the most. However, only few trials have been performed controlled with sufficient power and clear outcome measures [85]. Hypnotherapy has been reported effective [94], but there is not convincing evidence for its effect in TTH [85,95].

#### *EMG biofeedback*

The aim of EMG biofeedback is to help the patient to recognize and control muscle tension by providing continuous feedback about muscle activity. Sessions typically include an adaptation phase, baseline phase, training phase where feedback is provided and a self-control phase where the patient practices controlling muscle tension without the aid of feedback [96]. A recent review including 11 studies concluded that be-

cause of low power there is conflicting evidence to support or refute the effectiveness of EMG biofeedback compared with placebo or any other treatments [85]. However, a recent extensive and thorough meta-analysis including 53 studies concluded that biofeedback has a medium-to-large effect. The effect was found to be long lasting and enhanced by combination with relaxation therapy [97]. The majority of the studies included employed EMG biofeedback. It was not possible to draw reliable conclusions as to whether the effect differed between patients with episodic and chronic TTH.

#### *Cognitive-behavioural therapy*

The aim of cognitive-behavioural therapy is to teach the patient to identify thoughts and beliefs that generate stress and aggravate headaches. These thoughts are then challenged, and alternative adaptive coping self-instructions are considered. A variety of exercises may be used to challenge thoughts and beliefs, including experimenting with adoption of another person's view of the situation, actively generating other possible views of a situation and devising a behavioural experiment to test the validity of a particular belief [96]. One study found cognitive-behavioural therapy, treatment with tricyclic antidepressants and a combination of the two treatments better than placebo with no significant difference between treatments [59], whilst another study reported no difference between cognitive-behavioural therapy and amitriptyline [98]. Cognitive-behavioural therapy may be effective but there is no convincing evidence [63,85].

#### *Relaxation training*

The goal of relaxation training is to help the patient to recognize and control tension as it arises in the course of daily activities. Relaxation training involves a range of affective, cognitive and behavioural techniques, such as breathing exercises and meditation. Relaxation training has been compared with no treatment or waiting list control [99–103] and with other interventions [104–107]. A recent review concluded that there is conflicting evidence that relaxation is better than no treatment, waiting list or placebo [85].

#### *Conclusions*

EMG biofeedback has an effect in TTH, whilst cognitive-behavioural therapy and relaxation training may have an effect in TTH, but at this moment, there is no convincing evidence to support this [63,85]. These treatments are relatively time-consuming, but unfortunately, there are no documented guidelines for which psycho-behavioural treatment(s) to choose for the individual patient. Therefore, until scientific evidence is provided, common sense must be used. Thus, it is likely that cognitive-behavioural therapy will be most bene-

ficial for the patient where psycho-behavioural problems or affective distress play a major role [96], whilst biofeedback or relaxation training may be preferable for the tense patient.

### Non-invasive physical therapy

Physical therapy is widely used for the treatment of TTH and includes the improvement of posture, massage, spinal manipulation, oromandibular treatment, exercise programs, hot and cold packs, ultrasound and electrical stimulation, but the majority of these modalities have not been properly evaluated [108]. Active treatment strategies are generally recommended [108]. A recent review concluded that exercise may have a value for TTH [109]. Carlson *et al.* [110] reported better effect of physiotherapy than acupuncture. A controlled study [111] combined various techniques such as massage, relaxation and home-based exercises and found a modest effect. It was reported that adding craniocervical training to classical physiotherapy was better than physiotherapy alone [112]. A recent study found no significant long-lasting differences in efficacy amongst relaxation training, physical training and acupuncture [113]. Spinal manipulation has no effect in episodic TTH [114] and no convincing effect in chronic TTH [115,116]. Oromandibular treatment with occlusal splints is often recommended but has not yet been tested in trials of reasonable quality and cannot be recommended in general [117]. There is no firm evidence for efficacy of therapeutic touch, cranial electrotherapy or transcutaneous electrical nerve stimulation [84].

It can be concluded that there is a huge contrast between the widespread use of physical therapies and the lack of robust scientific evidence for efficacy of these therapies and that further studies of improved quality are necessary to either support or refute the effectiveness of physical modalities in TTH [84,108,118,119].

### Acupuncture and nerve block

The prophylactic effect of acupuncture has been investigated in several trials in patients with frequent episodic or chronic TTH. A review [63] and a meta-analysis [120] concluded that there is no evidence for efficacy of acupuncture in TTH. Two trials reported better effect of acupuncture than basic care or waiting list but no better effect of Chinese acupuncture when compared to sham acupuncture [121,122], whilst a recent Cochrane analysis [86] concluded that there was overall a slightly better effect from acupuncture than from sham acupuncture based on the results from five trials [122–126]. Four trials compared acupuncture with physiotherapy

[110,113,127], relaxation [113] or a combination of massage and relaxation [128]. Collectively, these trials suggest slightly better results for some outcomes with the latter therapies according to the recent Cochrane analysis [86]. Together, the available evidence suggests that acupuncture could be a valuable option for patients suffering from frequent TTH, but more research is needed before final conclusions can be made.

A recent study reported no effect of greater occipital nerve block in patients with chronic TTH [129].

### Recommendations

Non-drug management should always be considered although the scientific basis is limited (Table 4). Information, reassurance and identification of trigger factors may be rewarding. EMG biofeedback has a documented effect in TTH, whilst cognitive-behavioural therapy and relaxation training most likely are effective, but there is no convincing evidence. Physical therapy and acupuncture may be valuable options for patients with frequent TTH, but there is no robust scientific evidence for efficacy.

### Need of update

These recommendations should be updated within 5 years.

### Conflicts of interest

The present guidelines were developed without external financial support. The authors report the following financial supports: Lars Bendtsen: Salary by Glostrup University Hospital. Honoraria in 2009 from MSD and Pfizer; Stefan Evers: Salary by the University of Münster. Honoraria or grants by Addex Pharma, AGA Medical Corporation, Allergan, AstraZeneca, Berlin Chemie, Boehringer Ingelheim, CoLucid, Desitin, Eisai, GlaxoSmithKline, Ipsen, Janssen-Cilag, Merz, MSD, Novartis, Pfizer, Reckitt-Benckiser and UCB; Mattias Linde: Salary from the Cephalea Headache Centre and Gothenburg University, Sweden. Honoraria or grants in 2009 from Allergan, AstraZeneca, MSD and The Swedish Migraine Association; Dimos D. Mitsikostas: Salary by Athens Naval Hospital. Honoraria or grants for 2009 by Bayer-Schering, Janssen-Cilag, Lilly, Merck-Serono, Novartis, MSD and UCB; Giorgio Sandrini: Salary from University of Pavia. Honoraria in 2009 from Allergan, Solvay Pharma and Newrons Alpha and Jean Schoenen: Salary from the University of Liège. Honoraria or grants in 2009 from Janssen-Cilag, GSK, Coherex, Medtronic and STX-Med.



## References

- Headache Classification Subcommittee of the International Headache Society. The International Classification of Headache Disorders. *Cephalalgia* 2004; **24**(Suppl. 1): 1–160.
- Bendtsen L. Central sensitization in tension-type headache – possible pathophysiological mechanisms. *Cephalalgia* 2000; **20**: 486–508.
- Russell MB, Rasmussen BK, Brennum J, Iversen HK, Jensen R, Olesen J. Presentation of a new instrument: the diagnostic headache diary. *Cephalalgia* 1992; **12**: 369–374.
- Brainin M, Barnes M, Baron JC, *et al.* Guidance for the preparation of neurological management guidelines by EFNS scientific task forces – revised recommendations 2004. *Eur J Neurol* 2004; **11**: 577–581.
- Bendtsen L. Tension-Type Headache. In: MacGregor A, Jensen R eds. *Migraine and Other Headaches*. Oxford: Oxford University Press, 2008: 103–112.
- Katsarava Z, Jensen R. Medication-overuse headache: where are we now? *Curr Opin Neurol* 2007; **20**: 326–330.
- Olesen J, Goadsby PJ, Ramadan N, Tfelt-Hansen P, Welch KM. *The Headaches*, 3rd edn. Philadelphia: Lippincott Williams Wilkins, 2006. 1–1169.
- Steiner TJ, MacGregor EA, Davies PTG for the British Association for the Study of Headache. *Guidelines for all healthcare professionals in the diagnosis and management of migraine, tension-type, cluster and medicationoveruse headache*, 3rd edn. Hull: British Association for the Study of Headache, 2007.
- Lyngberg AC, Rasmussen BK, Jorgensen T, Jensen R. Has the prevalence of migraine and tension-type headache changed over a 12-year period? A Danish population survey *Eur J Epidemiol* 2005; **20**: 243–249.
- Rasmussen BK. Epidemiology of headache. *Cephalalgia* 1995; **15**: 45–68.
- Stovner L, Hagen K, Jensen R, *et al.* The global burden of headache: a documentation of headache prevalence and disability worldwide. *Cephalalgia* 2007; **27**: 193–210.
- Andlin-Sobocki P, Jonsson B, Wittchen HU, Olesen J. Cost of disorders of the brain in Europe. *Eur J Neurol* 2005; **12**(Suppl. 1): 1–27.
- Lyngberg AC, Rasmussen BK, Jorgensen T, Jensen R. Prognosis of migraine and tension-type headache: a population-based follow-up study. *Neurology* 2005; **65**: 580–585.
- Lyngberg AC, Rasmussen BK, Jorgensen T, Jensen R. Secular changes in health care utilization and work absence for migraine and tension-type headache: a population based study. *Eur J Epidemiol* 2005; **20**: 1007–1014.
- Schwartz BS, Stewart WF, Lipton RB. Lost workdays and decreased work effectiveness associated with headache in the workplace. *J Occup Environ Med* 1997; **39**: 320–327.
- Jensen R, Stovner LJ. Epidemiology and comorbidity of headache. *Lancet Neurol* 2008; **7**: 354–361.
- Haldeman S, Dagenais S. Cervicogenic headaches: a critical review. *Spine J* 2001; **1**: 31–46.
- Mulleners WM, Whitmarsh TE, Steiner TJ. Noncompliance may render migraine prophylaxis useless, but once-daily regimens are better. *Cephalalgia* 1998; **18**: 52–56.
- Olesen J, Bousser MG, Diener HC, *et al.* New appendix criteria open for a broader concept of chronic migraine. *Cephalalgia* 2006; **26**: 742–746.
- Bendtsen L, Bigal ME, Cerbo R, *et al.* Guidelines for controlled trials of drugs in tension-type headache: second edition. *Cephalalgia* 2009; July 13. [Epub ahead of print]
- Steiner TJ, Lange R, Voelker M. Aspirin in episodic tension-type headache: placebo-controlled dose-ranging comparison with paracetamol. *Cephalalgia* 2003; **23**: 59–66.
- Schachtel BP, Thoden WR, Konerman JP, Brown A, Chaing DS. Headache pain model for assessing and comparing the efficacy of over-the-counter analgesic agents. *Clin Pharmacol Ther* 1991; **50**: 322–329.
- Migliardi JR, Armellino JJ, Friedman M, Gillings DB, Beaver WT. Caffeine as an analgesic adjuvant in tension headache. *Clin Pharmacol Ther* 1994; **56**: 576–586.
- Schachtel BP, Furey SA, Thoden WR. Nonprescription ibuprofen and acetaminophen in the treatment of tension-type headache. *J Clin Pharmacol* 1996; **36**: 1120–1125.
- Packman B, Packman E, Doyle G, *et al.* Solubilized ibuprofen: evaluation of onset, relief, and safety of a novel formulation in the treatment of episodic tension-type headache. *Headache* 2000; **40**: 561–567.
- Prior MJ, Cooper KM, May LG, Bowen DL. Efficacy and safety of acetaminophen and naproxen in the treatment of tension-type headache. A randomized, double-blind, placebo-controlled trial. *Cephalalgia* 2002; **22**: 740–748.
- Steiner TJ, Lange R. Ketoprofen (25 mg) in the symptomatic treatment of episodic tension-type headache: double-blind placebo-controlled comparison with acetaminophen (1000 mg). *Cephalalgia* 1998; **18**: 38–43.
- Dahlöf CGH, Jacobs LD. Ketoprofen, paracetamol and placebo in the treatment of episodic tension-type headache. *Cephalalgia* 1996; **16**: 117–123.
- Mehlich DR, Weaver M, Fladung B. Ketoprofen, acetaminophen, and placebo in the treatment of tension headache. *Headache* 1998; **38**: 579–589.
- Miller DS, Talbot CA, Simpson W, Korey A. A comparison of naproxen sodium, acetaminophen and placebo in the treatment of muscle contraction headache. *Headache* 1987; **27**: 392–396.
- Martinez-Martin P, Raffaelli E Jr, Titus F, *et al.* Efficacy and safety of metamizol vs. acetylsalicylic acid in patients with moderate episodic tension-type headache: a randomized, double-blind, placebo- and active-controlled, multicentre study. *Cephalalgia* 2001; **21**: 604–610.
- Von Graffenried B, Nuesch E. Non-migrainous headache for the evaluation of oral analgesics. *Br J Clin Pharmacol* 1980; **10**(Suppl. 2): 225S–231S.
- Diamond S. Ibuprofen versus aspirin and placebo in the treatment of muscle contraction headache. *Headache* 1983; **23**: 206–210.
- Langemark M, Olesen J. Effervescent ASA versus solid ASA in the treatment of tension headache. A double-blind, placebo controlled study. *Headache* 1987; **27**: 90–95.
- Kubitzeck F, Ziegler G, Gold MS, Liu JM, Ionescu E. Low-dose diclofenac potassium in the treatment of episodic tension-type headache. *Eur J Pain* 2003; **7**: 155–162.
- Schachtel BP, Thoden WR. Onset of action of ibuprofen in the treatment of muscle-contraction headache. *Headache* 1988; **28**: 471–474.

37. van Gerven JM, Schoemaker RC, Jacobs LD, *et al.* Self-medication of a single headache episode with ketoprofen, ibuprofen or placebo, home-monitored with an electronic patient diary. *Br J Clin Pharmacol* 1996; **42**: 475–481.
38. Pini LA, Del BE, Zanchin G, *et al.* Tolerability and efficacy of a combination of paracetamol and caffeine in the treatment of tension-type headache: a randomised, double-blind, double-dummy, cross-over study versus placebo and naproxen sodium. *J Headache Pain* 2008; **9**: 367–373.
39. Harden RN, Rogers D, Fink K, Gracely RH. Controlled trial of ketorolac in tension-type headache. *Neurology* 1998; **50**: 507–509.
40. Lange R, Lentz R. Comparison ketoprofen, ibuprofen and naproxen sodium in the treatment of tension-type headache. *Drugs Exp Clin Res* 1995; **21**: 89–96.
41. Verhagen AP, Damen L, Berger MY, Passchier J, Merlijn V, Koes BW. Is any one analgesic superior for episodic tension-type headache? *J Fam Pract* 2006; **55**: 1064–1072.
42. Ward N, Whitney C, Avery D, Dunner D. The analgesic effects of caffeine in headache. *Pain* 1991; **44**: 151–155.
43. Diamond S, Balm TK, Freitag FG. Ibuprofen plus caffeine in the treatment of tension-type headache. *Clin Pharmacol Ther* 2000; **68**: 312–319.
44. Diener HC, Pfaffenrath V, Pageler L, Peil H, Aicher B. The fixed combination of acetylsalicylic acid, paracetamol and caffeine is more effective than single substances and dual combination for the treatment of headache: a multicentre, randomized, double-blind, single-dose, placebo-controlled parallel group study. *Cephalalgia* 2005; **25**: 776–787.
45. Cerbo R, Centonze V, Grazioli I, *et al.* Efficacy of a fixed combination of indomethacin, prochlorperazine, and caffeine in the treatment of episodic tension-type headache: a double-blind, randomized, nimesulide-controlled, parallel group, multicentre trial. *Eur J Neurol* 2005; **12**: 759–767.
46. Scher AI, Lipton RB, Stewart WF, Bigal M. Patterns of medication use by chronic and episodic headache sufferers in the general population: results from the frequent headache epidemiology study. *Cephalalgia* 2009; July 10. [Epub ahead of print]
47. Cady RK, Gutterman D, Saiers JA, Beach ME. Responsiveness of non-IHS migraine and tension-type headache to sumatriptan. *Cephalalgia* 1997; **17**: 588–590.
48. Lipton RB, Cady RK, Stewart WF, Wilks K, Hall C. Diagnostic lessons from the spectrum study. *Neurology* 2002; **58**: S27–S31.
49. Brennum J, Brinck T, Schriver L, *et al.* Sumatriptan has no clinically relevant effect in the treatment of episodic tension-type headache. *Eur J Neurol* 1996; **3**: 23–28.
50. Brennum J, Kjeldsen M, Olesen J. The 5-HT<sub>1</sub>-like agonist sumatriptan has a significant effect in chronic tension-type headache. *Cephalalgia* 1992; **12**: 375–379.
51. Mathew N, Ashina M. Acute Pharmacotherapy of Tension-Type Headaches. In: Olesen J, Goadsby PJ, Ramadan N, Tfelt-Hansen P, Welch KM eds. *The Headaches*, 3rd edn. Philadelphia: Lippincott Williams Wilkins, 2005: 727–733.
52. Langman MJ, Weil J, Wainwright P, *et al.* Risks of bleeding peptic ulcer associated with individual non-steroidal anti-inflammatory drugs. *Lancet* 1994; **343**: 1075–1078.
53. Bigal ME, Lipton RB. Overuse of acute migraine medications and migraine chronification. *Curr Pain Headache Rep* 2009; **13**: 301–307.
54. Lance JW, Curran DA. Treatment of chronic tension headache. *Lancet* 1964; **1**: 1236–1239.
55. Diamond S, Baltus BJ. Chronic tension headache - treated with amitriptyline - a double-blind study. *Headache* 1971; **11**: 110–116.
56. Göbel H, Hamouz V, Hansen C, *et al.* Chronic tension-type headache: amitriptyline reduces clinical headache-duration and experimental pain sensitivity but does not alter pericranial muscle activity readings. *Pain* 1994; **59**: 241–249.
57. Pfaffenrath V, Diener HC, Isler H, *et al.* Efficacy and tolerability of amitriptyline in the treatment of chronic tension-type headache: a multi-centre controlled study. *Cephalalgia* 1994; **14**: 149–155.
58. Bendtsen L, Jensen R, Olesen J. A non-selective (amitriptyline), but not a selective (citalopram), serotonin reuptake inhibitor is effective in the prophylactic treatment of chronic tension-type headache. *J Neurol Neurosurg Psychiatry* 1996; **61**: 285–290.
59. Holroyd KA, O'Donnell FJ, Stensland M, Lipchik GL, Cordingley GE, Carlson BW. Management of chronic tension-type headache with tricyclic antidepressant medication, stress management therapy, and their combination: a randomized controlled trial. *JAMA* 2001; **285**: 2208–2215.
60. Langemark M, Loldrup D, Bech P, Olesen J. Clomipramine and mianserin in the treatment of chronic tension headache. A double-blind, controlled study. *Headache* 1990; **30**: 118–121.
61. Fogelholm R, Murros K. Tizanidine in chronic tension-type headache: a placebo controlled double-blind cross-over study. *Headache* 1992; **32**: 509–513.
62. Bendtsen L, Jensen R. Mirtazapine is effective in the prophylactic treatment of chronic tension-type headache. *Neurology* 2004; **62**: 1706–1711.
63. Silver N. Headache (chronic tension-type). *Clinical Evidence* 2007; 1–21.
64. Zissis N, Harmoussi S, Vlaikidis N, *et al.* A randomized, double-blind, placebo-controlled study of venlafaxine XR in out-patients with tension-type headache. *Cephalalgia* 2007; **27**: 315–324.
65. Singh NN, Misra S. Sertraline in chronic tension-type headache. *J Assoc Physicians India* 2002; **50**: 873–878.
66. Moja PL, Cusi C, Sterzi RR, Canepari C. Selective serotonin re-uptake inhibitors (SSRIs) for preventing migraine and tension-type headaches. *Cochrane Database Syst Rev* 2005; **3**: CD002919.
67. Murros K, Kataja M, Hedman C, *et al.* Modified-release formulation of tizanidine in chronic tension-type headache. *Headache* 2000; **40**: 633–637.
68. Lindelof K, Bendtsen L. Memantine for prophylaxis of chronic tension-type headache—a double-blind, randomized, crossover clinical trial. *Cephalalgia* 2009; **29**: 314–321.
69. Padberg M, de Bruijn SF, de Haan RJ, Tavy DL. Treatment of chronic tension-type headache with botulinum toxin: a double-blind, placebo-controlled clinical trial. *Cephalalgia* 2004; **24**: 675–680.
70. Relja M, Telarovic S. Botulinum toxin in tension-type headache. *J Neurol* 2004; **251**(Suppl. 1): 12–14.

71. Rollnik JD, Tanneberger O, Schubert M, Schneider U, Dengler R. Treatment of tension-type headache with botulinum toxin type A: a double-blind, placebo-controlled study. *Headache* 2000; **40**: 300–305.
72. Schmitt WJ, Slowey E, Fravi N, Weber S, Burgunder JM. Effect of botulinum toxin A injections in the treatment of chronic tension-type headache: a double-blind, placebo-controlled trial. *Headache* 2001; **41**: 658–664.
73. Schulte-Mattler WJ, Krack P, BoNTTH Study Group. Treatment of chronic tension-type headache with botulinum toxin A: a randomized, double-blind, placebo-controlled multicenter study. *Pain* 2004; **109**: 110–114.
74. Smuts JA, Baker MK, Smuts HM. Prophylactic treatment of chronic tension-type headache using botulinum toxin type A. *Eur J Neurol* 1999; **6**(Suppl): S99–S102.
75. Göbel H, Lindner V, Krack PK. Treatment of chronic tension-type headache with botulinum toxin, a double blind, placebo-controlled clinical trial. *Cephalalgia* 1999; **19**: 455.
76. Silberstein SD, Gobel H, Jensen R, *et al.* Botulinum toxin type A in the prophylactic treatment of chronic tension-type headache: a multicentre, double-blind, randomized, placebo-controlled, parallel-group study. *Cephalalgia* 2006; **26**: 790–800.
77. Kokoska MS, Glaser DA, Burch CM, Hollenbeck CS. Botulinum toxin injections for the treatment of frontal tension headache. *J Headache Pain* 2004; **5**: 103–109.
78. Harden RN, Cottrell J, Gagnon CM, *et al.* Botulinum toxin a in the treatment of chronic tension-type headache with cervical myofascial trigger points: a randomized, double-blind, placebo-controlled pilot study. *Headache* 2009; **49**: 732–743.
79. Straube A, Empl M, Ceballos-Baumann A, Tolle T, Stefanelli U, Pfaffenrath V. Pericranial injection of botulinum toxin type A (Dysport) for tension-type headache - a multicentre, double-blind, randomized, placebo-controlled study. *Eur J Neurol* 2008; **15**: 205–213.
80. Bendtsen L, Buchgreitz L, Ashina S, Jensen R. Combination of low-dose mirtazapine and ibuprofen for prophylaxis of chronic tension-type headache. *Eur J Neurol* 2007; **14**: 187–193.
81. Lampl C, Marecek S, May A, Bendtsen L. A prospective, open-label, long-term study of the efficacy and tolerability of topiramate in the prophylaxis of chronic tension-type headache. *Cephalalgia* 2006; **26**: 1203–1208.
82. Mitsikostas DD, Gatzonis S, Thomas A, Ilias A. Buspirone vs amitriptyline in the treatment of chronic tension-type headache. *Acta Neurol Scand* 1997; **96**: 247–251.
83. Vernon H, McDermaid CS, Hagino C. Systematic review of randomized clinical trials of complementary/alternative therapies in the treatment of tension-type and cervicogenic headache. *Complement Ther Med* 1999; **7**: 142–155.
84. Bronfort G, Nilsson N, Haas M, *et al.* Non-invasive physical treatments for chronic/recurrent headache. *Cochrane Database Syst Rev* 2004; **3**: CD001878.
85. Verhagen AP, Damen L, Berger MY, Passchier J, Koes BW. Behavioral treatments of chronic tension-type headache in adults: are they beneficial? *CNS Neurosci Ther* 2009; **15**: 183–205.
86. Linde K, Allais G, Brinkhaus B, Manheimer E, Vickers A, White AR. Acupuncture for tension-type headache. *Cochrane Database Syst Rev* 2009; **1**: CD007587.
87. Martin PR, MacLeod C. Behavioral management of headache triggers: avoidance of triggers is an inadequate strategy. *Clin Psychol Rev* 2009; **29**: 483–495.
88. Nash JM, Theborge RW. Understanding psychological stress, its biological processes, and impact on primary headache. *Headache* 2006; **46**: 1377–1386.
89. Ulrich V, Russell MB, Jensen R, Olesen J. A comparison of tension-type headache in migraineurs and in non-migraineurs: a population-based study. *Pain* 1996; **67**: 501–506.
90. Rasmussen BK, Jensen R, Schroll M, Olesen J. Interrelations between migraine and tension-type headache in the general population. *Arch Neurol* 1992; **49**: 914–918.
91. Cathcart S, Petkov J, Winefield AH, Lushington K, Rolan P. Central mechanisms of stress-induced headache. *Cephalalgia* 2009; July 10. [Epub ahead of print].
92. Fumal A, Schoenen J. Tension-type headache: current research and clinical management. *Lancet Neurol* 2008; **7**: 70–83.
93. Bendtsen L, Jensen R. Tension-type headache. *Neurol Clin* 2009; **27**: 525–535.
94. Hammond DC. Review of the efficacy of clinical hypnosis with headaches and migraines. *Int J Clin Exp Hypn* 2007; **55**: 207–219.
95. Kroner-Herwig B. Chronic pain syndromes and their treatment by psychological interventions. *Curr Opin Psychiatry* 2009; **22**: 200–204.
96. Holroyd KA, Martin PR, Nash JM. Psychological Treatments of Tension-Type Headache. In: Olesen J, Goadsby PJ, Ramadan N, Tfelt-Hansen P, Welch KM eds. *The Headaches*, 3rd edn. Philadelphia: Lippincott Williams Wilkins, 2005: 711–719.
97. Nestoriuc Y, Rief W, Martin A. Meta-analysis of biofeedback for tension-type headache: efficacy, specificity, and treatment moderators. *J Consult Clin Psychol* 2008; **76**: 379–396.
98. Holroyd KA, Nash JM, Pingel JD, Cordingley GE, Jerome A. A comparison of pharmacological (amitriptyline HCL) and nonpharmacological (cognitive-behavioral) therapies for chronic tension headaches. *J Consult Clin Psychol* 1991; **59**: 387–393.
99. Wojciechowski FL. Behavioural treatment of tension headache: A contribution to controlled outcome research methodology. *Tijdschr Psychol* 1984; **12**: 16–30.
100. Chesney MA, Shelton JL. A comparison of muscle relaxation and electromyogram biofeedback treatments for muscle contraction headache. *J Behav Ther Exp Psychiatry* 1976; **7**: 221–225.
101. Schlutter LC, Golden CJ, Blume HG. A comparison of treatments for prefrontal muscle contraction headache. *Br J Med Psychol* 1980; **53**: 47–52.
102. Janssen K. Differential effectiveness of EMG-feedback versus combined EMG-feedback and relaxation instructions in the treatment of tension headache. *J Psychosom Res* 1983; **27**: 243–253.
103. Hutchings DF, Reinking RH. Tension headaches: what form of therapy is most effective? *Biofeedback Self Regul* 1976; **1**: 183–190.
104. Arena JG, Bruno GM, Hannah SL, Meador KJ. A comparison of frontal electromyographic biofeedback training, trapezius electromyographic biofeedback training, and progressive muscle relaxation therapy in the treatment of tension headache. *Headache* 1995; **35**: 411–419.

105. Gada MT. A comparative study of efficacy on EMG bio-feedback and progressive muscular relaxation in tension headache. *Indian J Psychiatry* 1984; **26**: 121–127.
106. Murphy AI, Lehrer PM, Jurish S. Cognitive coping skills training and relaxation training as treatments for tension headaches. *Behavioral Therapy* 1990; **21**: 89–98.
107. Finn T, DiGiuseppe R, Culver C. The effectiveness of rational-emotive therapy in the reduction of muscle contraction headaches. *J Cogn Psychother* 1991; **5**: 93–103.
108. Jensen R, Roth JM. Physiotherapy of Tension-Type Headaches. In: Olesen J, Goadsby PJ, Ramadan N, Tfelt-Hansen P, Welch KM eds. *The Headaches*, 3rd edn. Philadelphia: Lippincott Williams Wilkins, 2005: 721–726.
109. Friction J, Velly A, Ouyang W, Look JO. Does exercise therapy improve headache? a systematic review with meta-analysis. *Curr Pain Headache Rep* 2009; **13**: 413–419.
110. Carlsson J, Fahlcrantz A, Augustinsson LE. Muscle tenderness in tension headache treated with acupuncture or physiotherapy. *Cephalalgia* 1990; **10**: 131–141.
111. Torelli P, Jensen R, Olesen J. Physiotherapy for tension-type headache: a controlled study. *Cephalalgia* 2004; **24**: 29–36.
112. van Ettekovén H, Lucas C. Efficacy of physiotherapy including a craniocervical training programme for tension-type headache; a randomized clinical trial. *Cephalalgia* 2006; **26**: 983–991.
113. Soderberg E, Carlsson J, Stener-Victorin E. Chronic tension-type headache treated with acupuncture, physical training and relaxation training. Between-group differences. *Cephalalgia* 2006; **26**: 1320–1329.
114. Bove G, Nilsson N. Spinal manipulation in the treatment of episodic tension-type headache: a randomized controlled trial. *JAMA* 1998; **280**: 1576–1579.
115. Boline PD, Kassak K, Bronfort G, Nelson C, Anderson AV. Spinal manipulation vs. amitriptyline for the treatment of chronic tension-type headaches: a randomized clinical trial. *J Manipulative Physiol Ther* 1995; **18**: 148–154.
116. Hoyt WH, Shaffer F, Bard DA, *et al.* Osteopathic manipulation in the treatment of muscle-contraction headache. *J Am Osteopath Assoc* 1979; **78**: 322–325.
117. Graff-Radford SB, Canavan DW. Headache Attributed to Orofacial/Temporomandibular Pathology. In: Olesen J, Goadsby PJ, Ramadan N, Tfelt-Hansen P, Welch KM eds. *The Headaches*, 3rd edn. Philadelphia: Lippincott Williams Wilkins, 2005: 1029–1035.
118. Biondi DM. Physical treatments for headache: a structured review. *Headache* 2005; **45**: 738–746.
119. Lenssinck ML, Damen L, Verhagen AP, Berger MY, Passchier J, Koes BW. The effectiveness of physiotherapy and manipulation in patients with tension-type headache: a systematic review. *Pain* 2004; **112**: 381–388.
120. Davis MA, Kononowech RW, Rolin SA, Spierings EL. Acupuncture for tension-type headache: a meta-analysis of randomized, controlled trials. *J Pain* 2008; **9**: 667–677.
121. Jena S, Witt CM, Brinkhaus B, Wegscheider K, Willich SN. Acupuncture in patients with headache. *Cephalalgia* 2008; **28**: 969–979.
122. Melchart D, Streng A, Hoppe A, *et al.* Acupuncture in patients with tension-type headache: randomised controlled trial. *BMJ* 2005; **331**: 376–382.
123. Tavola T, Gala C, Conte G, Invernizzi G. Traditional Chinese acupuncture in tension-type headache: a controlled study. *Pain* 1992; **48**: 325–329.
124. Endres HG, Bowing G, Diener HC, *et al.* Acupuncture for tension-type headache: a multicentre, sham-controlled, patient-and observer-blinded, randomised trial. *J Headache Pain* 2007; **8**: 306–314.
125. Karst M, Reinhard M, Thum P, Wiese B, Rollnik J, Fink M. Needle acupuncture in tension-type headache: a randomized, placebo-controlled study. *Cephalalgia* 2001; **21**: 637–642.
126. White AR, Resch KL, Chan JC, *et al.* Acupuncture for episodic tension-type headache: a multicentre randomized controlled trial. *Cephalalgia* 2000; **20**: 632–637.
127. Ahonen E, Hakumaki M, Mahlamaki S, Partanen J, Riekkinen P, Sivenius J. Effectiveness of acupuncture and physiotherapy on myogenic headache: a comparative study. *Acupunct Electrother Res* 1984; **9**: 141–150.
128. Wylie KR, Jackson C, Crawford PM. Does psychological testing help to predict the response to acupuncture or massage/relaxation therapy in patients presenting to a general neurology clinic with headache? *J Tradit Chin Med* 1997; **17**: 130–139.
129. Leinisch-Dahlke E, Jurgens T, Bogdahn U, Jakob W, May A. Greater occipital nerve block is ineffective in chronic tension type headache. *Cephalalgia* 2005; **25**: 704–708.